
 

 

 

 

Wolverine Project 

GENERAL SITE PLAN 

VERSION 2008-04 

Prepared by: 
 

Yukon Zinc Corporation 
 
 
 
 
 

 

 

February 9, 2009



Wolverine Project  General Site Plan 2008-04
  
 

February 2009  Yukon Zinc Corporation
  Page i
 

TABLE OF CONTENTS 

Table of Contents................................................................................................................. i 
List of Tables ....................................................................................................................... i 
List of Figures ..................................................................................................................... ii 
List of Pictures .................................................................................................................... ii 
[...]
2,200 m of lateral development plus an estimated 600 m of raise development is planned.  

In conjunction with lateral and raise development, additional activities include: 

• mine rehabilitation including replacing the roadbed with segregated aggregate as 
needed, shotcreting the main ramp walls as needed, and encasing the existing steel 
sets in concrete as needed 

• establish access to approximately ten active ore production faces on ten mining 
horizons 

• provide additional development for ventilation distribution and emergency egress, 
including intake, exhaust, and egress raising 

• install and commission several mining facilities and systems including power 
distribution, communications, ventilation, emergency egress, compressed air, 
water supply and de-watering 

• install a paste-fill line into the mine. 

Other infrastructure that supports the pre-production underground mine development 
includes the explosive and cap magazines, the temporary waste rock and ore storage 
facility, and water treatment infrastructure including Sumps #1, #2 and #3 (Figure 4). 

The temporary waste rock and ore storage facility currently contains ~40,000 t of 
material generated during the 2005 underground test mine phase.  In late summer 2007, 
the pad was extended ~150 m to the north to allow for storage of material that will be 
generated during the pre-production mine development program.  Additional activities 
completed in 2008 included placing a clay liner on top of the geosynthetic liner for 
additional protection prior to placement of waste rock and ore on the pad in 2009.  
Details and as-constructed drawings are contained in the Temporary Waste Rock and Ore 
Storage Facility As-Constructed Report and Drawings Advanced Exploration Phase 
(December 2007).  Commencing in spring 2009, approximately ~110,000 t of waste rock 
and low-grade ore will be added to the pad over a one year period.  Closure plans for the 
waste rock pad are documented in Wolverine Project Reclamation and Closure Plan 
Version 2008-02.  

A temporary sump (Sump #3 on Figure 5) was built near the portal (Picture 4) in fall 
2008 to ensure that there is adequate surface capacity to allow for settling of water 



Wolverine Project General Site Plan 2008-04 
 

February 2009 Yukon Zinc Corporation 
 Page 26 

pumped from the underground during 2009 and recycling for drill use.  This water will 
either be recycled or pumped to Sump #1 and Sump #2 for treatment prior to discharge to 
Go Creek as per B License LQ01-051 requirements.  This underground 
dewatering/settling sump is a temporary structure and the building will be converted to a 
truckshop once the tailings facility is operational and the sump is no longer required. 

 

 
Picture 4: Underground Dewatering/Settling Sump #3 Located Near the Portal. 

3.5.1 Mine Development and Operation Plan 

Once pre-production development is substantially underway, mine development and 
operation details will be finalized.  Current development plans are provided in Figures 9 
and 10 with plan and longitudinal projection views for mine pre-production development.  
The Mine Development and Operation Plan (MDOP) will be developed according to 
QML-0006 Section 13.1 in late 2009.  The MDOP will be submitted for review and 
approval by Chief, EMR.  Construction details and drawings provided in the MDOP will 
supersede all previous information submitted to date for the mine and associated 
infrastructure.  

 



Wolverine Project   General Site Plan 2008-04 
 

February 2009   Yukon Zinc Corporation 
   Page 27 

 

Figure 9: Wolverine Mine Development Plan 



Wolverine Project   General Site Plan 2008-04 
 

February 2009   Yukon Zinc Corporation 
   Page 28 

 
Figure 10: Wolverine Mine Pre-production Longitudinal Projection Looking Northeast. 



Wolverine Project General Site Plan 2008-04 
 

February 2009 Yukon Zinc Corporation 
 Page 29 

3.6 Camp Infrastructure 

Two small camps have been used to support construction activities over the 2007-08 
periods.  The YZC exploration camp located near Wolverine Lake will be used by YZC 
staff and underground mine contractor staff until the permanent camp is operational. 

A temporary construction camp owned by Arctic Construction Ltd. has been installed to 
the north of the future tailings facility (Picture 5).  The 50 person camp is self sufficient, 
with its own potable water well and sanitary system.  This camp was previously located 
at the access road gatehouse during Phase 1 road construction activities, and will remain 
in its current location for the 2009 spring construction period.  If additional capacity is 
required in early spring, a self-sufficient satellite camp (less than 50 person) may be 
installed in the vicinity.  All camps will be operational until the permanent camp is 
operational, or until they are no longer required.   

 

Picture 5: Temporary construction camp situated north of the tailings facility. 

The permanent camp location is situated to the east of the mill building (Figure 5).  In 
2007, the 65 m x 273 m pad was levelled by cutting and filling from the northeast 
embankment to the southwest slope.  In fall 2008, subsurface utilities including fire 
water, potable water and sewage pipelines, and propane lines were installed (Picture 6).  

The camp has been manufactured by Northern Trailer and complies with Subsection 
9.10.21 of the National Building Code of Canada (2005) and the requirements for fire 
protection and occupant safety of Section 4 of the Building Standards Act Order in 
Council 1985-147 of the Yukon Regulations.   



Wolverine Project General Site Plan 2008-04 
 

February 2009 Yukon Zinc Corporation 
 Page 30 

 

Picture 6: Installation of the underground utilities for the permanent camp. 

The camp will consist of five 41 person sleeper units, a kitchen/dining building and a 
recreation building arranged as separate buildings and without enclosed walkways 
(Figure 11).  The sleeper, kitchen/dining and recreation buildings are 395 m2, 556 m2 and 
116 m2 in area, respectively.  These modular units will be mobilized to site in January 
2009 with the last units due by the end of February 2009.  The camp will be operational 
in April 2009.  

Although the occupancy of the camp has increased from 150 to 205 persons, the camp 
pad area is the same as previously described in GSP 2007-03.  Potable water use and 
sewage treatment discharges (see Section 3.6.1 and 3.6.2, respectively) will remain 
within the limits permitted by the Type A Water Licence QZ04-065. 

3.6.1 Potable Water Wells and Water Treatment 
Potable water wells to supply the camp and mill were investigated and drilled in 2007, 
with supervision by Water Management Consultants (WMC).  A test well, a production 
well, and a backup production well were installed in the Go Creek watershed in August 
and November 2007 (site locations called ‘Back-up Potable Water Well’ on Figure 4, 
south of the waste rock pad).  Due to the distance of this location from the camp and mill 
locations, a second drilling program to test locations PW08-1 and PW08-2 in the upper 
Go Creek watershed was completed in October 2008 to determine if adequate water 
quantities and qualities could be obtained closer to the buildings (Figure 3).  As 0.3 L/s is 
needed for potable water at the 205-man camp, both of these 2008 wells have adequate 
flow to supply site requirements.  Water quality testing results indicate that water 
treatment will be required to eliminate turbidity.  A potable water treatment plant will be 
installed on a small pad upslope of the camp, along with a fire water tank (Figure 5). 



Wolverine Project General Site Plan 2008-04 
 

February 2009 Yukon Zinc Corporation 
 Page 31 

 
The general assembly of the potable water treatment plant (PWTP) is outlined in Figure 
12.  The PWTP consists of two 12 m x 2.4 m insulated containers: one containing the 
main treatment system and one 3,785 L storage tank, and the other containing seven 
3,785 L storage tanks for peak flow and contact time requirements.  The system is sized 
to treat a maximum of 82,000 L per day.  The modular treatment system continuously 
pumps a raw supply of water through a manganese greensand filter, a 5 micron cartridge 
filter, a 1 micron absolute cartridge filter, an activated carbon filter, an ultraviolet (UV) 
disinfection unit, an ultra filtration membrane system, and finally through a chlorination 
unit before being pumped to the storage tanks prior to distribution.  The PWTP will also 
contain the necessary peripherals to supplement the plant (e.g., sodium hypochlorite 
injection system, flow meters, control panel, pressure tanks, etc.) including standby 
parallel greensand, sediment, activated carbon and UV filters. Sample ports are also 
included following individual filter systems.  Following treatment, water quality will 
meet the Health Canada Guidelines for Canadian Drinking Water4. 

 

                                                 
4 Health Canada, Guidelines for Canadian Drinking Water Summary Table prepared by the Federal-Provincial-
Territorial on Drinking Water of the Federal-Provincial-Territorial Committee on Health and the Environment.  May, 
2008. http://www.hc-sc.gc.ca/ewh-semt/pubs/water-eau/sum_guide-res_recom/index-eng.php.  



Wolverine Project General Site Plan 2008-04 
 

February 2009  Yukon Zinc Corporation 
  Page 32 

 

 
Figure 11: 205-Person Camp Bunkhouse, Kitchen and Recreation Center Layout and Utilities. 
 



Wolverine Project General Site Plan 2008-04 
 

February 2009  Yukon Zinc Corporation 
  Page 33 

 
Figure 12: Potable Water Treatment Plant - General Assembly. 

 



Wolverine Project General Site Plan 2008-04 
 

February 2009 Yukon Zinc Corporation 
 Page 34 

3.6.2 Sewage Treatment  
Sewage from the permanent camp will be treated in a pre-packaged treatment plant 
located to the southwest of the camp (Figure 4).  The modularized sewage treatment plant 
(STP) will be a stand-alone fully enclosed treatment plant (Figure 13).  The STP is sized 
to treat wastes generated from the mill building, the administration building and the 
camp.  All the components of the system will be factory assembled, inspected, tested and 
delivered to the site in major assemblies for final installation and commissioning on site. 
A sump with capacity for seven days of storage will be constructed adjacent to the plant 
(Figure 5) to allow for water sample collection and verification of water quality prior to 
discharge.  
 
Grey and black water will be pumped into flow equalization tanks prior to digestion in 
anoxic tanks.  The anaerobic treatment is followed by aerobic treatment and finally the 
water passes through a membrane reactor.  The membrane reactor utilizes a fixed growth 
bacteria process whereby bacteria are grown on a media surface that is rotated into and 
out of the wastewater. The treated wastewater flows through separate zones each with a 
progressively higher standard of treatment. The media on which bacteria grow are 
engineered plastic disks made from grid extruded medium density polyethylene material 
with UV light inhibitors. The grid pattern promotes oxygen transfer into the wastewater. 
The system digests sludge efficiently as a result of the process design. The sludge 
remains in the primary settling tank during normal operation and will be pumped out 
every six to nine months depending on the influent total suspended solids level. Digested 
sludge from the facility will be disposed of in the tailings facility, or hauled offsite for 
disposal at an approved facility. The system is not prone to upsets and can be operated 
with varying flows. 
 
Prior to the completion of the tailings facility (for the 2009 and early 2010 period), 
treated water will be discharged to the Go Creek drainage once water quality analyses 
verify that the waste discharge standards outlined by A-Licence QZ04-065 have been met.  
When the mill and administration building are operational in mid 2010, water will be sent 
via the sanitary sewer system to a small in-ground concrete surge tank and subsequently 
pumped to the STP for treatment.  Once treated, the effluent will be either recycled 
through the process plant or discharged to the tailings facility via the tailings pipeline. 

 

 



Wolverine Project  General Site Plan 2008-04 
 

February 2009  Yukon Zinc Corporation 
  Page 35 

 
Figure 13: Sewage Treatment Plant - General Assembly.



Wolverine Project 
 

February 2009  Yukon Zinc Corporation 
 Page 36
 

3.7 Tailings and Infrastructure Design and Construction Plan  

The tailings facility consists of a lined basin, the main dam, a seepage dam, spillways, seepage 
collection and diversion ditches, a reclaim pump barge and pipelines. The Tailings and 
Infrastructure Design and Construction Plan, prepared as per QML-0006 Section 13.3 
requirements, has been submitted for review and approval.  The final document will be submitted 
in late February 2009.  As this information is forthcoming, design and construction details are 
not provided herein.  An Operation, Maintenance and Surveillance Manual will be developed in 
late 2009 following completion of the starter dam and the as-built report.  

 

 

 



Wolverine  General Site Plan 2008-04
  

 

Yukon Zinc Corporation  February 2009
  Page i
 

APPENDICES  

TABLE OF CONTENTS 

APPENDIX A WASTE MANAGEMENT..............................................................................................................1 
A1  WASTE MANAGEMENT PLAN ....................................................................................................................2 

A1.1 SOLID WASTE..................................................................................................................................2 
A1.1.1 PUTRESCIBLE WASTE ...............................................................................................................2 
A1.1.2 NON-PUTRESCIBLE WASTE ......................................................................................................2 
A1.1.3 USED TIRES ..............................................................................................................................3 

A1.2 SPECIAL WASTE ..............................................................................................................................3 
A1.2.1 USED OIL .................................................................................................................................5 
A1.2.2 WASTE OIL FILTERS.................................................................................................................5 
A1.2.3 USED BATTERIES......................................................................................................................5 
A1.2.4 ANTIFREEZE .............................................................................................................................5 
A1.2.5 WASTE SOLVENTS AND LUBRICANTS .......................................................................................6 
A1.2.6 CONTAMINATED SITES .............................................................................................................6 
A1.2.7 MEDICAL WASTES....................................................................................................................6 

APPENDIX B MONITORING AND SURVEILLANCE PLAN – CONSTRUCTION PHASE .......................................7 
B1  MONITORING AND SURVEILLANCE PLAN ..................................................................................................8 

B1.1  WEATHER MONITORING..................................................................................................................8 
B1.1.1 TEMPERATURE .........................................................................................................................9 
B1.1.2 PRECIPITATION.........................................................................................................................9 